



BONDAR-CLEGG & COMPANY LTD.

1500 PEMBERTON AVE., NORTH VANCOUVER, B.C. PHONE: 985-0681 TELEX: 04-54554

Geochemical Lab Report **TUCHOBI PROJECT**

680863

Extraction Hot HNO₃
Method Fluorimetric
Fraction Used _____

Report No. 28 - 120
From Barrier Reef Resources
Date April 19 19 78

SAMPLE NO.	U ppm			SAMPLE NO.	U ppm		
PD 1	5	<i>Revision</i>		PD 37	0.6		
3	2			38	1		
4	5			39	0.6		
5	6			40	0.6		
6	19 X			41	0.8		
7	34 X			42	1		
8	2			43	0.6		
11	2			44	1		
12	13 X			45	1		
13	6			46	1		
14	0.8		47	5			
15	0.8		48	0.4			
16	2		49	0.4			
17	0.6		50	0.8			
18	0.4		51	<0.2	<i>Soil of ocean</i>		
19	0.6		52	25 X			
20	0.6		53	0.2			
23	IS		54	0.6			
24	<0.2		55	0.4			
25	0.6		56	0.6			
26	3		57	1			
27	0.4		58	1			
28	0.2		59	0.8			
29	0.4		60	0.8			
31	IS		61	0.6			
32	IS		62	0.2			
33	0.8		63	1			
34	0.2		64	0.8			
35	0.2		65	<0.2			
36	0.2		66	0.4			

BONDAR-CLEGG & COMPANY LTD.

Geochemical Lab Report

Report No. 28 - 120

Page No. 2

SAMPLE NO.	U ppm				SAMPLE NO.	U ppm			
PD 67	<0.2				PD 105	0.6			
69	<0.2				106	0.8			
70	<0.2				107	1			
71	<0.2				108	0.8			
72	0.4				109	0.6			
73	IS				110	0.6			
74	0.6				111	0.6			
75	<0.2				112	0.6			
76	<0.2				114	0.4			
77	<0.2				116	0.4			
78	<0.2				117	0.2			
79	<0.2				118	0.2			
80	0.2				119	0.2			
81	<0.2				120	0.8			
82	0.4				121	0.4			
83	0.6				122	0.6			
84	<0.2				123	0.8			
86	0.4				124	0.4			
87	0.4				125	0.6			
88	0.2				126	0.6			
89	1				127	0.8			
90	<0.2				128	0.6			
91	0.2				130	0.4			
92	0.2				131	0.6			
93	<0.2				133	4			
94	<0.2				134	0.8			
96	<0.2				135	<0.2			
97	<0.2				136	0.2			
98	0.2				137	0.8			
99	0.4				138	0.6			
100	1				139	1			
101	0.8				140	0.8			
102	0.2				141	0.8			
103	2				142	1			
104	2				143	0.8			

BONDAR-CLEGG & COMPANY LTD.

Geochemical Lab Report

Report No. 28 - 120

Page No. 3

SAMPLE NO.	U ppm				SAMPLE NO.	U ppm			
PD 144	0.8				PD 185	<0.2			
145	1				186	2			
146	0.4				187	0.2			
147	0.4				188	0.2			
148	0.2				189	0.6			
149	0.4				192	0.8			
150	0.4				193	<0.2			
151	0.6				194	<0.2			
152	0.4				195	<0.2			
153	0.4				196	<0.2			
155	<0.2				198	0.4			
156	0.6				199	0.2			
157	0.4				200	0.4			
158	0.6				202	0.2			
159	1				203	0.2			
160	0.4				204	0.6			
162	0.8				205	1			
163	0.8				206	IS			
164	0.6				207	0.8			
165	0.4				208	0.4			
166	0.6				209	1			
168	0.6				210	0.6			
169	0.8				211	<0.2			
170	0.8				212	3			
171	0.8				213	1			
172	1				214	0.4			
173	0.8				215	0.2			
174	0.8				216	0.2			
175	0.4				217	0.2			
176	<0.2				218	0.6			
177	0.2				219	0.4			
181	<0.2				221	0.6			
182	0.2				222	<0.2			
183	<0.2				223	0.4			
184	<0.2				224	1			

Geochemical Lab Report

Report No. 28 - 120

Page No. 4

SAMPLE NO.	U ppm				SAMPLE NO.	U ppm			
PD 225	1				PD 264	0.4			
226	0.2				265	<0.2			
227	0.4				266	0.2			
228	0.4				267	0.2			
229	0.6				268	0.6			
230	0.2				269	0.4			
232	1				272	2			
233	0.6				273	1			
234	0.8				274	0.8			
235	0.4				275	2			
236	0.4				276	1			
237	5				277	0.4			
238	0.2				278	1			
239	0.2				279	1			
240	0.2				280	1			
241	0.2				281	1			
242	0.6				284	0.8			
243	0.4				285	1			
244	0.4				286	0.8			
246	0.2				287	1			
247	0.2				288	1			
248	<0.2				289	12 X			
250	0.4				290	1			
251	0.6				291	0.4			
252	<0.2				293	6			
253	0.2				294	5			
254	0.2				295	3			
256	0.8				296	1			
257	0.8				297	1			
258	0.4				298	0.8			
259	<0.2				299	1			
260	0.2				300	11 X			
261	0.4				301	1			
262	0.8				302	4			
263	0.2				303	1			

Damm

BONDAR-CLEGG & COMPANY LTD.

Geochemical Lab Report

Report No. 28 - 120

Page No. 6

SAMPLE NO.	U ppm				SAMPLE NO.	U ppm			
PD 385	0.4				PD 428	0.6			
386	0.8				430	0.4			
388	0.6				431	0.4			
390	0.6				432	0.6			
391	0.2				433	0.6			
392	0.2				434	0.4			
393	0.4				435	0.4			
396	0.6				436	0.4			
397	1				437	0.4			
398	0.4				438	0.4			
399	0.4				439	1			
400	0.4				442	0.6			
402	0.8				443	0.6			
404	0.4				445	0.2			
406	0.8				446	0.4			
407	0.2				447	0.4			
408	0.4				448	0.4			
409	IS				450	0.6			
410	0.4				451	0.4			
411	0.2				453	0.6			
412	0.8				454	0.6			
413	0.4				455	1			
414	0.6				459	0.4			
415	0.4				461	1			
416	0.8				462	1			
417	0.8				464	4			
418	0.4				466	2			
419	0.2				468	0.6			
420	0.2				469	2			
421	0.4				474	1			
422	0.2				478	0.4			
423	0.6				479	0.8			
424	0.2				480	1			
425	0.6				481	1			
426	0.6				482	4			

*MORE RESULTS TO
COME*